
vvEPA 

United States Office of Environmental Engineering 
Environmental Protection and Technology 
Agency Washington DC 20460 

EPA-600/8-84-010 
October 1984 

Research and Development 

The Cost Digest: 

2 5 0 

8 4 C O 

Cost Summaries of 
Selected Environmental 
Control Technologies 

25T3 -84CO-58} 





EPA-600/8-84-010 
October 1984 

The Cost Digest: 

Cost Summaries of 
Selected Environmental 

Control Technologies 

by 

Glenn DeWolf, Pat Murin, James Jarvis, and Mary Kelly 

Radian Corporation 
Austin, TX 78766 

EPA Contract No. 68-02-3171 

EPA Project Officer 
John Mil l iken 

Industrial Environmental Research Laboratory 
U.S. Environmental Protection Agency 

Research Triangle Park, NC 27711 
[...]
and Manpower Requirements for Conventional 
Wastewater Treatment Facilities. Project No. 
1 7090 DAN, Contract No. 14-12-462, PB211132*. 
U.S. Environmental Protection Agency, October 
1971. 

"Available for purchase from the National Technical Information Service, 
5285 Port Royal Road. Springfield, VA 22161. 



Section 2 
Drinking Water Treatment 

In 1975, some 177 mil l ion people were served by the 
approximately 40,000 community water systems in 
the United States (1). In addition to community water 
systems, numerous individual systems exist including 
individual households, and systems such as those at 
resorts or other public-access facilities. Most water 
systems serve a population of 100 to 10,000 people 
(1). Assuming a system design basis of 200 gallons 
per day (gpd) per capita, these systems are in the size 
range of about 20,000 gpd to 2.0 mil l ion gallons per 
day (mgd). 

The raw water treated in these systems is either 
surface water from lakes and rivers or underground 
water. The purpose of these treatment systems is to 
make the water palatable, in terms of clarity, taste, 
and odor, and safe for h u m a n consumpt ion . 
Treatment methods vary according to the quality of 
each individual water source. 

Some contaminants occur naturally, some arise from 
domestic, industrial and agricultural activities, and 
some are formed during traditional water treatment. 
For example, t r iha lomethanes can form dur ing 
conventional chlorine disinfection of drinking water 
when chlorine reacts wi th some organic substances. 

The ionic species and organic compounds of interest 
in drinking water are usually expressed in concentra
tion units of mill igrams per liter (mg/ l ) or micrograms 
per liter (/ug/l). Turbidity, caused by suspended solids, 
is usually expressed in turbidity units (TU) which are 
defined for a specific turbidity test method. 

New knowledge of health effects and increasingly 
sensit ive analyt ical chemistry procedures have 
enhanced recognition of potential long term health 
hazards due to certain water contaminants. This 
consideration, combined wi th increasing demands of 
populat ion growth on available water supplies, 
requires that continued attention be given to drinking 
water treatment for upgrading raw water quality. The 
continued increase in demand relative to supply wi l l 
l ikely increase the use of t reated and recycled 
wastewater to meet drinking water needs in the 
future. More sophisticated methods and extensive 
use of these methods for drinking water treatment wi l l 
be required. 

A key legislative milestone was the Safe Drinking 
Water Act of 1974 (Public Law 93-523) and the 

promulgat ion of Inter im Primary Drinking Water 
Regulations under that Act. This act focused the 
attention of the public and health and environmental 
professionals on the qual i ty of dr inking water 
supplies and resulted in dr inking water quali ty 
standards to protect the consumer. The Act defines 
con tam inan ts , max imum concen t ra t i on levels, 
p r imary d r ink ing wa te r regu la t ions , secondary 
drinking water regulations, public water supplies and 
systems, and other items. A set of enforceable health-
related regulations and a set of non-enforceable 
aesthetic-related guidelines for drinking water were 
establ ished. These regulat ions and subsequent 
revisions in 1978 set maximum levels for various 
water contaminants including potentially toxic ionic 
species, certain organic chemical compounds, and 
suspended solids wh ich cause turbidi ty. Other 
materials that must continue to be removed include 
pathogenic microorganisms and substances which 
cause taste, odor, and color. Table 2-1 lists the 
permissible concentrations of various materials as 
set forth under the Act (2). 

These regulations, which require greater removal of 
con tam inan ts than is now common pract ice, 
increased the costs of t rea tmen t . The capi ta l 
investment and annual costs of those treatment 
technologies required to meet the new standards are 
summarized in this section. 

Because the cost of a water treatment system per 
unit of water produced decreases as plant size 
increases, the economic impact of increased water 
treatment on small systems is greater on a unit basis 
than on large systems. However, the total sums 
requ i red for capi ta l i nves tmen t and opera t ing 
requirements become large as system sizes increase. 
Policy planning must therefore address the cost 
implications of both large unit revenue requirements 
(higher customer costs) for smal l systems and 
investment capital availability for large systems. 
F ina l ly , the cost impacts resu l t i ng f rom new 
t reatment requirements must be v iewed in the 
context of the total costs of the water supply system. 

A charge rate profile for typical water supply systems 
was presented by Clark and Stevie (3). Table 2-2 
presents the percentage con t r i bu t i on of each 
component of the overall water supply system, as 
derived from the data given by Clark. The average 

8 



Table 2-1. Drinking Water Contaminant Levels Based on Safe 
Drinking Water Act (2) 

Maximum contaminant level 
Contaminant (MCL) 

Table 2-2. Charge Rate Profile for Typical Total Drinking Wa
ter System Costs Based on Survey Data (3) 

Percentage of total 

Arsenic, mg/l 
Barium, mg/l 
Cadmium, mg/l 
Chromium, mg/l 
Lead, mg/l 
Mercury, mg/l 
Nitrate (as N), mg/l 
Selenium, mg/l 
Silver, mg/l 
Endrin mg/l 
Lindane mg/l 
Toxaphene mg/l 
2,4-D, mg/l 
2, 4, 5 - TP (Silvex), mg/l 
Methoxychlor, mg/l 
Alpha emitters: 

Radium - 226, pCi/l 
Radium - 228, pCi/l 
Gross alpha activity (excluding 

radon and uranium), pCi/l 
Beta and photon emitters:* 

Tritium, pCi/l 
Strontium, pCi/l 

Turbidity, turbidity unit" 
Fluoride, mg/lc 

Trihalomethanes and organic 
chemicals," 

0.05 
1.0 
0.01 
0.05 
0.05 
0.002 
10.0 
0.01 
0.05 
0.002 
0.004 
0.005 
0.1 
0.01 
0.1 

5 
5 
15 

20 
8 
1 
1.4-2.4 

"Based on a water intake of 2 liters/day. If gross beta particle activi
ty exceeds 50 pCi/l, other nuclides should be identified and 
quantified on the basis of a 2-liter/day intake. 

"One turbidity unit based on a monthly average. Up to 5 turbidity 
units may be allowed for the monthly average if it can be 
demonstrated that no interference occurs with disinfection or 
microbiological determinations. 

cDepends on air temperature 
"On February 9, 1978, the EPA proposed to amend the National 
Interim Primary Drinking Water Regulations by adding 
regulations for organic chemical contaminants in drinking water. 
The proposed amendment consisted of two parts: 

1. An MCL of 0.10 mg/l (100 parts per billion) for total 
trihalomethanes (TTHM), including chloroform. 

2. A treatment technique recommending the use of granular 
activated carbon for the control of synthetic organic 
chemicals. Three criteria that the granular activated carbon 
must achieve are: an effluent limitation of 0.5/yg/l for low 
molecular weight halogenated organics (excluding trihalo
methanes), a limit of 0.5 mg/l for effluent total organic 
carbon concentration when fresh activated carbon is used, 
and the removal of at least 50 percent influent total organic 
carbon when fresh activated carbon is used. 

Part 1 was promulgated November 29, 1979. Part 2 has been 
cancelled. 

large system capacity was 85 mgd, and the average 
small system was 5 mgd. If the costs reflected in the 
charge rate presented by Clark are updated to March 
1980, the typ ica l to ta l system charge rate is 
$0 .57/1000 gal for large systems and $1 .20 /1000 
gal for small systems. If it is assumed that user rates 
are approximately 20 percent greater than the system 
charge rates, these figures provide an estimate of 
typical user total charge rates. 

It must be emphasized that these costs are for 
existing systems ratherthan new facilities; therefore, 

System component 
Support services 
Acquisition 
Treatment 
Distribution 
Interest on debt 

Large system 
(85 mgd) 

24.4 
13 4 
11.8 
29.0 
21 4 

Small system 
(5 mgd) 

17.6 
15.1 
10.3 
41 9 
15.1 

costs included for capital-related charges are based 
on historical values for invested capital. Because the 
water systems in the study were built 30 to 40 years 
ago, the capital charge components in the total are far 
lower than would be encountered if comparable 
facilit ies were built today. On a historical basis, the 
cost of the treatment step is approximately 11 percent 
of the total cost of supplying drinking water. In 
consider ing upgrading water supply systems to 
improve water quality, however, a main focus of the 
upgrading wi l l be on the treatment technologies. 

Where an acquisition and distribution system is 
already in place, a new treatment facility might be 
built to upgrade or replace the existing treatment 
facility. In such a case, only the treatment portion of 
the water cost wou ld have to be substant ial ly 
changed. Obviously, its portion of the total system 
cost would increase from the 11 percent discussed 
above. 

Based on the considerations discussed above, only 
treatment technologies are considered in this report. 
For some water systems, these treatment technologies 
might be necessary to meet water quality requirements 
under the Safe Drinking Water Act. These technologies 
include both total treatment systems as wel l as 
individual single processes which could be added at 
existing total treatment plants or incorporated into 
new total treatment plants. The single processes 
include methods for disinfection and the removal of 
organic chemical compounds. 

The total t reatment systems comprising several 
process steps include conventional f i l tration, direct 
f i l trat ion, and lime softening fi ltration plants. These 
fi l tration plants primarily reduce the concentration of 
both dissolved inorganic materials and suspended 
solids present in the raw water. Most of the toxic 
substances identified in the Safe Drinking Water Act 
are probably present as dissolved solids. Suspended 
solids cause turbidity and harbor harmful microbes. 

Direct f i l tration differs from conventional fi ltration 
primarily by the absence of the sedimentation step. 
Chemicals such as alum or iron salts are added to 
precipitate suspended solids directly in the filters. In 
lime softening plants the addition of lime contributes 
not only to suspended solids removal but also to the 
remova l of some d isso lved substances. These 

9 



dissolved substances become insoluble upon the 
addition of lime and are removed by sedimentation 
and filtration. Lime is used when lower levels of 
dissolved minerals must be achieved than can be 
achieved using alum or iron salts. 

Disinfection methods include chlorination and 
treatment with other disinfectants. In some water 
systems where raw water quality is high, chlorine 
disinfection may be the sole treatment used. 
Alternative disinfectants to chlorine include chlorine 
dioxide, ozone, and ammonia used in combination 
with chlorine. Granular activated carbon treatment 
and aeration are technologies used specifically for 
the removal of organic compounds. Disinfection and 
organic removal methods can be add-on technologies 
to any of the total treatment processes. 

In the individual technology sections that follow, 
cost curves are presented for total capital investment, 
net annual operating expenses, and unit annualized 
cost as a function of system design capacity in 
millions of gallons per day. Brief process descriptions, 
a design basis for the costs presented, and a summary 
of major variables affecting costs are also presented. 

2.1 Filtration Treatment Plants 
2.1.1 Description 

There are three different kinds of filtration treatment 
plants: 

• Conventional filtration. 
• Direct filtration. 
• Lime softening (with conventional filtration). 

These three kinds of plants share several common 
process steps. Direct filtration and lime softening are 
essentially variations of a conventional filtration 
plant. These plants all remove turbidity-causing 
suspended solids and some mineral matter from 
drinking water supplies. 

Conventional Filtration (2,4,5) 

A conventional filtration plant for drinking water 
treatment removes suspended solids and some 
dissolved mineral matter. It also destroys harmful 
microorganisms in the water supply. A typical 
conventional filtration plant is shown conceptually in 
Figure 2-1. 

Raw water is pumped to a rapid mix tank in which 
chemical (e.g., alum and polymer) solutions are added 
to enhance flocculation. A flocculation vessel allows 
sufficient time for the suspended solids to aggregate 
into the larger particles, or floes, which are more 
efficiently removed by the downstream treatment 
steps (sedimentation and filtration). 

Sedimentation basins are either circular or rectangular 
vessels in which the floes are allowed to settle. The 
basins can be concrete or steel, depending on size. A 
waste sludge of solids and water is removed by 

Figure 2-1. Conventional filtration system for drinking water treatment. 

Raw 
Water. 

Finished 
Water to 
Distri
bution 
System 

10 



discharge to a municipal sewer or hauled to a landfill 
for disposal. Clarified water then flows to the filter 
unit. 

The filters consist of one or more steel or concrete 
vessels containing granular materials such as graded 
sands, anthracite, and garnet. Solids are strained 
from the water as it passes through the filters. When 
the pressure drop through the filters becomes great 
enough due to accumulated solids, a backwash 
stream of filtered water passes through the units in 
reverse flow to clean the solids from the filter bed. The 
spent backwash stream is sent to a sewer. 
Backwashing is intermittent; the backwash cycle 
depends on the character and concentration of solids 
in the water, as well as on filter design parameters 
such as application rate and filter medium particle 

.size. 

Filtered water is disinfected with chlorine and stored. 
From storage it is pumped to the water supply 
distribution system. 

Direct Filtration (2,4,5) 

A direct filtration plant is essentially the same as the 
conventional filtration plant shown in Figure 2-1 
except the sedimentation step is deleted. 

Direct filtration is applicable to any drinking water 
supply where suspended solids levels are sufficiently 
low to result in a reasonable backwash cycle on the 
filter units. Unlike conventional filtration plants, there 
is an upper limit to the influent suspended solids 
concentration that can be tolerated. This upper limit 
must be determined by testing. Above such a level, 
conventional treatment procedures or sedimentation 
prior to filtration are required. 

Lime Softening (2,4,5) 

The major features of a lime softening plant are also 
essentially the same as those for a conventional 
filtration plant, except that lime is substituted for 
other chemicals and a recarbonation step is added 
after sedimentation. A lime softening plant is typically 
used to treat raw water with a higher concentration of 
dissolved minerals, such as calcium and magnesium, 
than can be treated in a conventional or direct 
filtration plant. In the context of the Safe Drinking 
Water Act, a lime softening plant can also be expected 
to achieve a greater removal of toxic mineral 
substances. For example, a lime softening plant 
operating in a pH range of 8.5 to 11 can reduce 
cadmium concentrations from 0.5 mg/l to 0.01 mg/l . 
To achieve the same cadmium concentration in the 
treated effluent, a conventional filtration plant using 
alum or iron salts can only accommodate a cadmium 
concentration up to 0.1 mg/l of cadmium in the raw 
water (2). The choice of overall treatment process 
therefore depends on individual raw water character
istics. 

Lime can be added directly to the influent raw water 
as a solid, or as a pre-mixed water slurry. If a slurry is 
used, the solid lime is usually purchased and the 
slurry prepared on-site. Details of lime feed systems 
are described elsewhere (6, 7). 

Recarbonation is the addition of gaseous carbon 
dioxide (CO2) to the lime-treated water to neutralize 
excess alkalinity resulting from lime addition. 
Gaseous CO2 may be obtained from liquid CO2 stored 
onsite, submerged burners, or stack gas compressed 
through a sparger system. The choice of carbonation 
method depends on site specific considerations. 

2.1.2 Design Basis and Costs (2.4.5) 

The design basis in this report for conventional 
filtration plant costs includes the following major 
process modules and design parameters: 

• Raw water pumping. 
• Chemical addition. 
• Rapid mix/Flocculation. 
• Sedimentation. 
• Filtration. 
• Disinfection. 
• Finished water storage. 
• Finished water pumping. 
• Sludge disposal. 

As stated in the process descriptions, there is no sedi
mentation step in direct filtration. The filtration 
directly follows the rapid mix and flocculation step. 
The chemical feed system consists of chemical 
storage and metering pump facilities. The rapid mix 
tank and flocculation vessel is one vessel partitioned 
into separate sections. Filtration units are gravity flow 
steel or concrete vessels. The clear well is a concrete 
storage basin. System design parameters depend on 
raw water quality and the finished water quality 
required. 

The major process modules for the lime softening 
plant are very similar to those for conventional 
filtration, except for modifications to the chemical 
feed system and addition of recarbonation equipment. 
Recarbonation basins are reinforced concrete, and 
submerged natural gas burners are used for the CO2 
source in the system considered here based on the 
configuration and costs in Reference 2. 

The plant cases represented here include chlorine 
disinfection, the usual procedure in conventional 
plants. Alternative disinfectants such as chlorine 
dioxide, ozone, or ammonia added with chlorine can 
also be used. The disinfection systems for each of 
these alternatives are discussed in Section 2.2 

Total capital investment for conventional filtration, 
direct filtration, and lime softening is presented in 
Figure 2-2. Net annual operating expenses are shown 
in Figure 2-3. Figure 2-4 shows corresponding unit 
annualized costs. 

/ / 



Figure 2-2. Filtration plants for drinking water treatment 
- Total capital investment (March, 1980 dollars). 

Conventional Filtration Plant — — — 
Direct Filtration Plant — — • 
Lime Softening Plant - . _ . _ . . 
Packaged Conventional Plant 

100 

t - to 

ffi_ 10 

I"5 

<° 
Q..O 

^ 1 1.0 
< 
I-
o 

0.1 

I 1 I | M M 

1—
i—

r 
| 

ti
n

 

11111 i \ 
i 

i i i | i i l l 

J 
i i i 11111 

I I 1 |HrT 

y y 
s — 

'- 
1 

1 
1 

1
1 

II
I 

0.1 1.0 10 
SYSTEM CAPACITY, mgd 

0.5 5 50 

100 

500 
_J 

Figure 2-4. Filtration plants for drinking water treatment 
- Unit annualized cost (March, 1980 dollars). 

Conventional Filtration Plant ————— 
Direct Filtration Plant 
Lime Softening Plant — . _ . _ . 
Packaged Conventional Plant 

300 

1.0 10 100 
SYSTEM CAPACITY, mgd 

0.5 
I 

50 500 

POPULATION SERVED, thousands POPULATION SERVED, thousands 

Figure 2-3. Filtration plants for drinking water treatment 
- Net annual operating expenses (March, 1980 
dollars). 

Conventional Filtration Plant — — — -
Direct Filtration Plant _ _ _ _ _ 
Lime Softening Plant _ . _ . _ . . 
Packaged Conventional Plant 

10 

co 
UJ 

co 
Q_ CO 

x 2. 

« & 
— CO 

$<§ 
( T o 
-J-a 
Q-Z. 
O o 

to 

1.0 -

=51 °-1 

\-
z 

01 

M
l 

1 1 
1 

1 
I 

1 
1 

1 
1 

1 
1 

1 
1 

\ 

i 
• 

r 
i 

|im
 

l l l | l l l l 

y 

y 
y S 

1 1 1 1 1 1 1 1 

1 1 1 11II». 

yS S 

jy y 
* z. 

I l l l l l l l 
0.1 

0.5 
I 

1.0 10 100 
SYSTEM CAPACITY, mgd 

5 50 500 
I I I 

POPULATION SERVED, thousands 

12 

Also provided in the figures are costs for packaged 
conventional filtration plants which can be used for 
small treatment systems (5). These plants would have 
[...]
where debris and large suspended solids such as grit 
are removed. Sometimes, the f low in preliminary 
treatment is equalized in a large holding basin to 
dampen the effect of f luctuations in influent f low 
rates and waste loadings on downstream process 
modules. Flow equalization enhances the downstream 
removal of contaminants by providing a more uniform 
waste stream. 

Effluent from preliminary treatment f lows to the 
primary clarifiers. The clarifiers provide a relatively 
long detention time so that a large portion of the 
suspended solids can settle out. Chemical coagulants 
and coagulant aids can be used to enhance the 
removal of solids. Conventional systems sometimes 
use chemicals; advanced treatment systems nearly 
always use chemicals in this step. 

Clarifiers can be either rectangular or circular, and 
fabricated of either concrete or steel. Sludge (settled 

27 



Figure 3-1. Conventional secondary treatment system for wastewater. 

Raw 
Waste
water 

Second-
. . _ ary 
Secondary | Effluent 

System Boundary 

Final 
Secondary 
Discharge** 

< 30 mg/l 
BOD5 

< 30 mg/l 
SS 

Sludge Solids 
to Disposal 
by Landfill 

'Effluent chlorination is not commonly used for industrial wastes. 
"These effluent concentrations do not necessarily apply to industrial wastewater, but are 

characteristic of effluent discharges from municipal wastewater treatment. 

suspended solids) is removed from the bottom of the 
clarifier vessel and is pumped to sludge treatment. 
Clarifier effluent flows to the activated sludge 
aeration tanks for further treatment. 

Conventional activated sludge treatment is a 
continuous-flow biological process. A suspension of 
aerobic microorganisms is mixed into the wastewater; 
the mixture of microorganisms and wastewater, 
called mixed liquor, is agitated by air bubbles rising 
from diffuser pipes in the bottom of the aeration 
vessel or by mechanical surface aerators. The 
microoganisms oxidize soluble and colloidal organic 
compounds to carbon dioxide and water. The mixture 
flows from the aeration vessel to secondary clarifiers 
for separation of solids. These clarifiers are similar to 
the primary clarifiers discussed above. 

Secondary clarifiers remove some of the suspended 
solids from the activated sludge aeration vessel 
effluent. A portion of the solids settled out in the 

secondary clarifiers is returned to the aeration tank 
inlet as recycle sludge to seed biological activity in the 
incoming wastewater. Excess sludge resulting from 
microorganism growth is routed to the sludge 
treatment processes for disposal. 

In the clarifiers chemical addition can be used to 
enhance settling. In conventional secondary treat
ment, the clarified secondary effluent may be 
disinfected prior to discharge. In advanced wastewater 
treatment, the secondary effluent passes through 
granular media filters which further reduce suspended 
solids and BOD5 to the required advanced wastewater 
treatment levels (BOD5 < 1 0 mg/ l , SS < 1 0 mg/l for 
municipal wastewater). 

For some high strength industrial wastes, some of the 
secondary clarifier effluent is recycled to the 
activated sludge aeration vessels in order to dilute 
high levels of BODs. Lower BODs levels in the 
aeration vessel may be necessary to ensure the 

28 



Figure 3-2. Advanced wastewater treatment system. 

Raw 
Waste 
water 

Final 
Effluent 
Discharge*" 
<10mg/IBOD 
<10mg/ISS 

'Effluent chlorination is not commonly used for industrial wastes. 
"These effluent concentrations do not necessarily apply to industrial wastewater, but are 

characteristic of effluent discharges from municipal wastewater treatment. 

required removal efficiency. Another approach with 
high strength wastes is to provide a longer detention 
time in the aeration vessel than for low strength 
wastes. 

Sludge treatment is used to reduce the, volume of 
sludge from both primary and secondary clarifiers 
and to render the sludge more acceptable for final 
disposal. A number of sludge treatment options may 
be used. One common method is thickening, 
digestion, dewatering, and final disposal by landfill. 

Secondary clarifier sludge, which contains about 95 
percent water, is commonly concentrated in a gravity 
thickener. From this process the sludge is transferred 
to a digester which chemically and physically alters 
the sludge solids to facilitate ultimate disposal. 

Sludge digestion can be either aerobic or anaerobic. 
Anaerobic digestion, which is most commonly 

employed, converts sludge into methane, carbon 
dioxide, and a residual organic material. The 
digestion takes place in the first of two tanks in series. 
The second tank provides for settling of solids and 
separation of supernatant liquid which is routed to a 
previous process step. Combustible gas is collected 
from both stages and used as heater fuel in the 
treatment plant. Sludge is dewatered to increase the 
solids content prior to final disposal. 

Dewatering can be accomplished by sand-bed drying, 
vacuum filtration, or centrifugation, depending on the 
physical properties of the sludge. Landfill, incineration, 
land spreading, and other methods are used for final 
dewatered sludge solids disposal. 

Conventional secondary or advanced wastewater 
treatment using the activated sludge process can be 
applied to both domestic wastewater and biodegrad-

29 



able industrial wastewater. It is not uncommon for 
municipal and industrial wastewaters to be combined 
for treatment. In these cases the industrial waste 
cannot contain toxic materials that would render the 
biological treatment process inoperative or refractory 
materials that would result in effluent standards 
being exceeded. Also, the industrial waste might 
require special provisions for oil and grease 
separation as part of preliminary treatment. 

Advanced wastewater treatment achieves higher 
quality effluent than can be achieved by conventional 
secondary treatment. If the non-biodegradable 
organic portion of the waste is large enough to cause 
problems in receiving water bodies, granular 
activated carbon treatment might be required to 
reduce effluent organic concentrations. 

Design Basis and Costs (4,6,7,8) 

As shown in Table 3-2, one typical municipal and two 
typical industrial wastewater compositions were 
selected as the design basis for conventional 
secondary and advanced wastewater treatment 
systems. 

Characteristics of industrial wastes vary widely, 
depending on both the particular industry and the 
individual operating facility. High BOD5 affects the 
design of the activated sludge units, secondary 
clarifiers, and sludge treatment. At high BOD5 levels, 
the volume of excess sludge from microbial growth 
during the activated sludge process is much greater 
than any reasonable level of inert suspended solids 
likely in the raw waste influent. For a given plant 
capacity, activated sludge units, secondary clarifiers, 
and sludge treatment systems must all be larger for 
high BOD5 levels than for low BOD5 levels. This is 
because the volume of sludge generated by microbial 
growth increases with BOD5 level if the same food 
(BOD5) to microorganism ratio (F/M) is maintained. 
The volume of sludge generated by microbial growth 
was based on a reported value from the literature (9). 
This value, the influent concentrations of Table 3-2, 
and typical removal efficiencies for unit processes 
were used to develop the system material balance for 
sizing each unit process. 

Key design parameters for the conventional secondary 
treatment process are given in Table 3-3 and for the 
advanced wastewater treatment process in Table 3-

Tab le3 -2 . Typical Influent Wastewater Composition 

Municipal or medium High strength 
strength industrial industrial 

BODs, mg/ l 210 1O0O 
SS, mg/ l 230 230 
Totol phosphorus (as P), mg/ l 11 — 
Ammonia nitrogen, mg/ l 19 — 
pH 7.0 7.0 

4. Some design features for the treatment systems 
are outlined below: 
• The preliminary treatment module contains a bar 

screen and grit chamber. The grit chamber is a 
horizontal flow type with mechanical grit handling. 

• Influent pumping capacity is provided for twice the 
overall plant design flow. 

• Circular primary clarifiers have been specified. 
Primary sludge pumps are included to transport 
the settled solids to the sludge treatment portion of 
the overall system. 

• Activated sludge aeration vessels are rectangular 
concrete basins sized appropriately for the 
required detention time. Diffused aeration is used. 
These are followed by circular secondary clarifiers 
provided with sludge pumps to transfer solids to 
sludge treatment. Secondary sludge is combined 
with primary sludge. 

• For the advanced wastewater treatment plant, 
granular media filter units consist of multiple 
concrete or steel vessels containing a sand bed 
overlain with a bed of anthracite. Total bed depth is 
from 2 to 5 ft. These units include backwash 
systems. 

• Effluent from the secondary clarifiers in conven
tional treatment and granular media filters in 
advanced wastewater treatment is disinfected by 
chlorination prior to final discharge. 

• Sludge treatment includes thickening, digestion, 
and dewatering, with final disposal by landfill. The 
sludge thickeners are circular tanks similar to the 
clarifiers and include discharge pumps. Two-stage 
anaerobic digestion is assumed. Sludge dewatering 
is by vacuum filter. 

• All piping and miscellaneous pumps, electrical 
equipment, instrumentation, required service 
auxiliaries, and buildings are included. 

Two sets of cost curves for total capital investment, 
plotted against plant capacity in millions of gallons 
per day, are shown in Figure 3-3 corresponding to 
conventional secondary treatment and advanced 
wastewater treatment. Two curves in each set 
correspond to different influent BOD5 levels for 
municipal or medium strength industrial wastewater 
and high strength industrial wastewater. In all cases, 
final disposal of sludge solids is by landfill. Net annual 
operating expenses that correspond to the capital 
investment curves are shown in Figure 3-4. Unit 
annualized cost is given in Figure 3-5. 

Major Variables Affecting Costs 

Among the variables that could significantly affect 
the costs of conventional secondary and advanced 
wastewater treatment are variations in individual 
wastewater characteristics and the equipment sizing 
changes that would occur as a result. The complexity 
of these wastewater treatment systems makes a 
quantitative analysis of such effects beyond the scope 
of this discussion. 

30 



Table 3-3. Design Parameters for Conventional Secondary Treatment System (4,6,7) 

Parameter Units Range 

600-1.200 
1.5-3.0 

25-30 
4-38 

1,500-3,000 
0.25-0.5 
700-1,500 

400-800 

4-8 

0.04-040 
85-110 

3.5-15 

-

-

Design value' 

800 
N/A 

32 
6-29 

2,100 
0.25 
700 

600 

6 

0.16 
85-110 

900 
5 

6 
12 
10 

35 
90 

Primary clariliers 
Surface loading 
Detention time 
Activated sludge aeration 
vessels 
Volumetric loading 
Detention time 
MLVSS" 
F/M ratio0 

Air requirement 
Secondary clarifiers 
Surface loading 
Gravity thickener 
Solids loading 
Sludge digester 
Solids loading 
Operating temperature 
Sludge dewatering (by vacuum filter) 
Sludge solids concentration 
Dry solids loading 
Operating schedule 

1 mgd plant 
10 mgd plant 
100 mgd plant 

Chemical treatment dosage 
FeCI3 

CaO 

gpd/ft2 

hr 

IbBODs/day/IOOOft3 

hr 
mg/l 
lb BODs/day/lb MLVSS 
ftVlb BOD5 removed 

gpd/ft3 

lb/ft2/day 

lb VSS/ft3 /da 

°F 

lb solids/106gal 
lb solids/hr/ft2 

hr/day 
hr/day 
hr/day 

lb/106gal 
lb/106gal 

aN/A = Not available in cost reference used. 
"MLVSS = Mixed liquor volatile suspended solids in the aeration vessel, a measure of microorganism population. 
°F/M = Food to microorganism ratio, a measure of organic waste concentration to microorganism population. 
°VSS = Volatile suspended solids, in the digester; a measure of digestible solids which can be converted to CO2 and H20. 

Table 3-4. Design Parameters for Advanced Wastewater Treatment System (4.6.7) 

Parameter 
Primary clarifiers 
Surface loading 
Detention time 
Activated sludge aeration 
vessels 
Volumetric loading 
Detention time 
MLVSS" 
F/M ratio' 
Air requirement 
Secondary clarifiers 
Surface loading 
Gravity thickener 
Solids loading 
Sludge digester 
Solids loading 
Operating temperature 
Sludge dewatering (by vacuum filter) 
Sludge solids concentration 
Dry solids loading 
Operating schedule 

1 mgd plant 
10 mgd plant 
100 mgd plant 

Chemical treatment dosage 
FeCI3 

CaO 

Units 

gpd/ft2 

hr 

IbBODs/day/I.OOOft3 

hr 
mg/l 
lb BODs/day/lb MLVSS 
ftVlb BOD5 removed 

gpd/ft3 

lb/ft2/day 

lb VSS/ft3/d° 
°F 

lb solids/106gal 
lb solids/hr/ft2 

hr/day 
hr/day 
hr/day 

lb/106gal 
lb/106gal 

Range 

600-1,200 
1.5-3.0 

25-50 
4-38 

1,500-3,000 
0.25-0.5 
700-1,500 

400-800 

4-8 

0.04-0.40 
85-110 

3.5-15 

-

-

Design Value 

800 
NA° 

32 
6-29 

2,100 
0.25 
700 

600 

6 

0.16 
85-110 

900 
5 

6 
12 
10 

35 
90 

(Continued) 

31 



Table 3-4. Continued. 

Parameter Units Range Design Value 

Primary and Secondary 
Chemical addition 
Alum dosage6 

Granular media filtration' 
Hydraulic loading 
Run length 
Backwash cycle time 
Backwash hydraulic loading 

mg/l 

gpm/ft2 

hours 
min. 
gpm/ft2 

100-500 

2-8 
8-48 

15-25 

100 

4 
12 
15 
15 

"N/A = Not available in cost reference used. 
"MLSS = Mixed liquor volatile suspended solids in the aeration vessel, a measure of microorganism population. 
CF/M = Food to microorganism ratio, a measure of organic waste concentration to microorganism population. 
"VSS = Volatile suspended solids; in the digester, a measure of digestible solids which can be converted to CO2 and H2O. 
'Refer to Section 3.4 of this report. 
'Refer to Section 3.6 of this report. 

Figure 3-3. Conventional secondary and advanced 
wastewater treatment • Total capital investment 
(March, 1980 dollars). 

Figure 3-4. Conventional secondary and advanced 
wastewater treatment - Net annual operating 
expenses (March, 1980 dollars). 

AWT-Industr ia l Waste (BOD = 1000 mg/l) 
AWT - Municipal Industrial Waste (BOD = 210 mg/l) —. 
CST-Industr ial Waste (BOD = 1000 mg/l) 
CST - Municipal Industrial Waste (BOD = 210 mg/l) 

AWT - Industrial Waste (BOD = 1000 mg/l) 
AWT - Municipal Industrial Waste (BOD = 210 mg/l) 
CST - Industrial Waste (BOD = 1000 mg/l) 
CST - Municipal Industrial Waste (BOD = 210 mg/l) 

Costs based on sludge dewatering by vacuum fi l tration. Costs based on sludge dewatering by vacuum filtration. 

For conventional secondary plants of 1 mgd and below, 
sludge dewatering by drying beds would reduce costs 
by about 33%. 

For conventional secondary plants of 10 mgd and above, 
incineration of sludge would increase costs approximately 
16% for waste at 210 mg/l BOD and 7% for waste at 
1000 mg/l BOD. 

1000 

to « 
HI J2 

7 ° 

<° 
o. o 
< = 
°E 
< 
O 

100 

SYSTEM CAPACITY, mgd 

0.7 70 
_ l _ 

POPULATION SERVED, thousands 

32 

700 
I 

For conventional secondary plants of 1 mgd and below, 
sludge dewatering by drying beds would reduce costs 
by about 23%. 

For conventional secondary plants of 10 mgd and above, 
incineration of sludge would increase costs approximately 
25% for waste at 210 mg/l BOD and 18% for waste at 
1000 mg/l BOD. 

100 

CO 
lli 
CO 
z HI 
0. 
X 
ID 

z 
1-
< 
cr 

O
P

E
 

- i 
< 0 
z 
z 
< 1-
UJ 
z 

k_ 

(0 
Q> 

Q. 

V) 
k_ 

iS 
"o 
•0 

"o 
CD 
c 
0 

ill
 

E 

10 tr 

1.0 t 

0.1. 

11 1
1

1 
I 

1 
1 

-

-

'.'• 

1 1 1 1 1 1 1 1 

1 1 1" 111 n 

* •••• 

1 1 1 1 1 1 1 1 

1 1 1 11111. 

A' 

1 1 1 I m i 
0.1 

0.7 
L_ 

1.0 10 
SYSTEM CAPACITY, mgd 

7 70 
I I 

100 

700 
_ J 

POPULATION SERVED, thousands 



Figure 3-5. Conventional secondary and advanced 
wastewater treatment • Unit annualized cost 
(March, 1980 dollars). 

AWT - Industrial Waste (BOD = 1000 mg/l) 
AWT • Municipal Industrial Waste (BOD = 210 mg/l) - — —. 
CST- Industrial Waste (BOD = 1000 mg/l) 
CST - Municipal Industrial Waste (BOD = 210 mg/l) • 

Costs based on sludge dewatering by vacuum filtration. 

For conventional secondary plants of 1 mgd and below, 
sludge dewatering by drying beds would reduce costs by 
about 30%. 

For conventional secondary plants of 10 mgd or above, 
incineration of sludge would increase costs approximately 
20% for waste at 210 mg/l BOD and 11% for waste at 
1000 mg/l BOD. 

10,000 

0.7 
I 

1.0 10 
SYSTEM CAPACITY, mgd 

7 70 
1 1 

100 

700 

POPULATION SERVED, thousands 

Any of a large number of significant factors can 
impact costs, depending on the value of each variable. 
Some of these variables are: 
• Influent waste loadings. 

Solid settling characteristics. 
Specific chemical composition of the waste. 
Operating temperatures. 
Aeration methods. 
Sludge properties. 

• Sludge treatment methods. 
• Plant labor, energy and maintenance requirements. 

In addition individual architectural features and plant 
layout can be a significant factor for these plants 
because of the large number of process steps. 
Ind iv idua l p lant admin is t ra t i ve and opera t ing 
practices can significantly affect operating expenses. 

3.2 Stabilization Ponds and Aerated 
Lagoons 
Description (4.6.7.10) 

Ponds, or lagoons, are earthwork structures which 
can be below grade, at grade wi th earthwork dikes, or 
built by damming a natural terrain depression. The 
ponds can be unl ined or l ined w i t h relatively 
impermeable clay, rubber, or plastic. They can be 
subdivided by ear thwork part i t ions into several 
compartments or cells which provides for flexibility of 
operation. This flexibility makes it possible to optimize 
effluent quality. For example, each compartment can 
operate separately, or there can be c i rculat ion 
between compartments. Compartments may operate 
in parallel or in series. 

Ponds treat wastewater by providing detention t ime 
for biological oxidation of BOD s and set t l ing of 
suspended sol ids. The se t t led so l ids undergo 
anaerobic decomposition at the bottom of the pond. 
Detention t ime depends on individual wastewater 
characteristics, pond waste loading (lb B 0 D 5 / a c r e / 
day), and operating temperature. 

Ponds can be divided into two general classifications: 
an impounding, or absorption pond or a f lowthrough 
pond (10). An impounding or absorption pond relies 
on percolation and evaporation to accommodate 
continued wastewater additions to the pond. Intermit
tent discharge can occur when peak flows exceed the 
pond's surge capacity. 

Flowthrough ponds are of four basic types: 
• Aerobic algae ponds. 
• Facu l ta t ive ponds (aerobic upper layer and 

anaerobic lower layer). 
• Anaerobic ponds. 
• Aerated ponds (aerated lagoons). 
The first three types can be referred to as stabilization 
ponds; although, in this report, the term is reserved 
for facultative ponds. The above ponds differ in 
f u n c t i o n a l charac ter is t i cs w h i c h are d iscussed 
below. 

Aerobic ponds rely on algae growth to provide the 
oxygen necessary to satisfy the wastewater BOD5 
requirement. The depth of these ponds is, consequently, 
restr icted to less than 5 ft to permit sunl ight 
penetration. Some mixing is required to ensure good 
oxygen distribution. These shallow ponds rely on 
natural circulation. Provisions must also be made for 
separating the algae from the treated water prior to 
discharge. Sometimes th is is accomplished by 
overflow design and sometimes a separate earthwork 
compartment or clari f ier is provided for sol ids' 
settl ing prior to effluent discharge. 

A facultative pond (stabilization'pond) contains an 
upper water layer which behaves in the same manner 
as an aerobic pond. The bottom water layer and 
sludge on the pond bottom provide an anaerobic 

33 



environment where organic materials decompose to 
produce methane and other gases. Depths for these 
ponds range from about 3 to 6 ft. 